o a0, FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

Date: 26.DEC 2017 18.08:23

s pectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.0754 MHz 16.90 dam ML 26,7767 MHz 15.30 dam
T1 1 824.15135 MHz 10.40 dBm Oce Bw 2.709250709 MHz T1 L 824.13337 MHz 9.63 dBm Oce Bw 2.727272727 MHz
T2 1 82686064 MHz 11.26 dam T2 1 826.86064 MHz 9.36 dam
L L J L L J

Cate: 26 DEC 2017 18.08.34

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 26.DEC 2017 18.17:28

ectrum s pectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 20 16.85 dBm)|
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CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.2433 MHz 17.31 dam ML L 835.6000 MHz 16.85 dsm
T1 1 835.15135 MHz 10.68 dBm Oce Bw 2.703296703 MHz T1 L 835.13337 MHz 10.20 dBm Oce Bw 2.721278721 MHz
T2 1 837.85465 MHz 10.93 dam T2 1 837.85465 MHz 8.82 dam
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L L J L L J

Date: 26, DEC 2017 18.17.38

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 26.DEC.2017 18.20.01

Spectrum t"‘? Spectrum l"%‘
Ref Level 24.40 dém  Offset 440 db & RBW 100 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mili] 17.86 dBm| 20 5 mili] 15.67 dBm|
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CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.0984 MHz 17.38 dém ML 5471164 MHz 15.67 dBm
T1 1 846.14535 MHz 10.81 dBm oce Bw 2.715284715 MHz T1 1 B846.13936 MHz 9.50 dBm oce Bw 2.715284715 MHZ
T2 1 948.95064 MHz 10.95 dBm T2 1 846.85465 MHz .85 dbm
L L J L JL J

Cate: 26 DEC 2017 182012
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SPORTON LAB.

FCC RF Test Report Report No. : FG7D2201B

LTE Band 5

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

Date: 26.DEC 2017 18.28.06

s pectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.01 MHz 14,93 dam ML 27,999 MHz 1446 dBm
T1 1 824.25225 MHz .67 dBm Oce Bw 4,495504496 MHz T1 L 824.25225 MHz 8.65 dBm Oce Bw 4.495504496 MHz
T2 1 828.74775 MHz 9.24 dbm T2 1 828.74775 MHz 8.88 dam
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Date: 26 DEC 2017 182818

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 26.DEC 2017 18.38:10

ectrum s pectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 100 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.75 MHz 14.51 dam ML B3E.0SE MHz 14,50 dam
TL 1 834.25225 MHz 10.00 dBm Oce Bw 4,485514456 MHz T1 L 834.26224 MHz 8.66 dBm Oce Bw 4.455534466 MHz
T2 1 838.73776 MHz 8.95 dam T2 1 838.72777 MHz 8.07 dam
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L JL J L JL

Date: 26.DEC 2017 18.38.21

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 26.DEC.2017 18.40:43

Spectrum [ Spectrum | =
Ref Level 24.40 dém  Offset 440 db & RBW 100 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mili] 14.82 dBm| 20 14.62 dBm|
¥ - 845.05100 MHz 847.62900 MHz
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CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.051 MHz 14.82 dBm ML 547.529 MHz 14.62 dBm
T1 1 844.23227 MHz 8.78 dBm oce Bw 4.495504496 MHz T1 1 B44.25225 MHz 8.74 dBm oce Bw 4. 485514486 MHZ
T2 1 848.72777 MHz 9.63 dbm T2 1 846.73776 MHz 9.45 dbm
L L J L JL

Cate: 25 DEC. 2017 18.40.54

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Page Number 1 A64 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 26.DEC 2017 18.49.48

t"%’ pectrum ["5“
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 1 M1[1] 16.97 dBm) 20 16.08 dBm)
X N 826.2230 MHz 827.1620 MHz
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 826.223 NMHz 16.97 dBm ML E27.162 MHZ 16.98 dem
TL 1 824.4545 MHz 11.53 dBm Oce Bw 9.030965031 MHz T1 L £24,4845 MHz 10.03 dBm Oce Bw £.991008991 MHz
T2 1 833.4358 MHz 10.85 d8m T2 1 833.4755 MHz 9.42 dbm
L JL

Date: 26, DEC 2017 18.48:58

JL

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 26.DEC 2017 18.58:55

ectrum s pectrum &
Ref Level 24.40 cbm  Offset 440 0B = RBW 300 kHz RefLavel 24.40 dbm  OFfset 4,40 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,959 MHz 17.41 dam ML L B35.141 MHz 15.05 dam
T1 1 832.0245 MHz 11.21 dBm Oce Bw £.971028971 MHz T1 L B631.9645 MHz 9.46 dBm Oce Bw 9.010969011 MHz
T2 1 840.9955 MHz 10.33 dam T2 1 840.9955 MHz 9.56 dam
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Date: 26, DEC 2017 18.58.06

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 26.DEC.2017 19.01:32

Cate: 26 DEC 2017 19.01.43

Spectrum L“E" Spectrum l“%‘
Ref Level 24.40 dém  Offset 440 db & RBW 300 kHz Ref Level 24.40 dém  Offset 4.40 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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T U P - 8428010 MHz 1 o A 846.7970 MHz
10d b -l = S e L 9.090009091 MHZ, 104 o S s u-/\nax)\‘y-dw‘-v"v"i‘_ 9.030969031 MH_Z|
d 1 d ¥
] . 5 0 dax [
/ \ ] T
f \ / |
10 d T 10 di - T
4 /
-20d v -20 di \
P 7 \
P . \,
| c3erdEh = T = - v S v
= y o
40 df 40 di
50 50
-60 o -e0d
70 df -70 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 842.801 MHz 16.38 dBm ML 545,797 MHz 16,43 dBm
T1 1 839.4246 MHz 11.51 d@m oce Bw 9.090909091 MHz T1 1 8304845 MHz 10.04 dBm oce Bw 9.030969031 MHZ
T2 1 848.5155 MHz 10.57 dBm T2 1 B45.5155 MHz .58 dbm
L L J L JL
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o a0, FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 25.50 dém  Offset 550 db & RBW 100 kHz

Ref Level 2550 dém  Offset 5.50 dB & RBW 100 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.8a dBm) ™M1[1] 15.08 dBm)
b X, T 1198100 GHz| 20 X 0297000 GHz|
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CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-vall ¥-val Functi Function Result
ML f 2.501981 GHz 15.83 dam ML 2,50297 GHZ 15.88 dem
TL 1 2,5002722 GHz 8.96 dBm Oce Bw 4.475524476 MHz T1 L 2.5002722 GHz 9.32 dBm Oce Bw 4.475524476 MHz
T2 1 25047478 GHz 11.59 dam T2 1 2.5047478 GHz 9.45 dam
L JL J L JL J

Date: 25.DEC 2017 16.48:08

Date: 25 DEC 2017 16.48.28

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 25.50 cbm  Offset 550 b e RBW 100 kHz RefLavel 25.50 dbm  OFfset 5.50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535839 GHz 15.97 dam ML 2,53522 GHz 15.43 dam
T1 1 2,5327622 GHz 11.15 dBm Oce Bw 4,495504496 MHz T1 L 2.5327522 GHz 9.25 dBm Oce Bw 4.485514486 MHz
T2 1 2,5372577 GHz 9.29 dam T2 1 2.5372378 GHz 10.21 dom
- — -
L L J L L J

Date: 25.DEC 2017 16.57:23

Date: 25 DEC 2017 16:57.02

Highest Channel / 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 25.50 dém  Offset 550 db & RBW 100 kHz Ref Level 2550 dém  Offset 5.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.11 dBm mili] 15.05 dBm|
20 T 2.56570200 GHz, 2 X 2.56917800 GHz,
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. y APy 2 04 : AT S e STLTITIANNEY 2
f A
o + 0 des T
JJ
/ \ )
-10d 2 -10 di
\
/ \ \
- = -20 di
o U VIR AT A RV LR LAY
AV JRPPV VAV i
40
-40d -40 di
=0 -50
60 d -60 d
70 d 70 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2565702 GHz 15.11 dBm ML 2.560178 GHz 15.05 dBm
T1 1 2.5652622 GHz 9.07 dém oce Bw 4.485514486 MHz T1 1 2.5652622 GHzZ 8.78 dBm oce Bw 4. 485514486 MHZ
T2 1 25697478 GHz 9.65 dbm T2 1 2.5607478 GHz 6.72 dbm
L L J L JL J

Date: 25.DEC 2017 16.57:44

Date: 25 DEC 2017 16:58.05
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Report Issued Date : Feb. 12,2018
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



o a0, FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 25.50 dém  Offset 550 db & RBW 300 kHz

(=]

Ref Level 2550 dém  Offset 5.50 dB & RBW 300 kHz

o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
o MI[1] 18.20 dBm)| . MI[1] 15.84 dBm
- 2.5059390 GHz 2.5033820 GHz,
P e g 9.010080011 MHz 10 EA N e T 9.010989011 MHz
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-60 o -60 di
-70 df =70 d
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505039 GHz 18.20 dam ML 2.503382 GHz 15.84 dam
T1 1 25004845 GHz 9.42 dBm Oce Bw 9.010985011 MHz T1 L 2.5005245 GHz 10.37 dBm Oce Bw 9.010969011 MHz
T2 1 2.5094955 GHz 11.54 dam T2 1 2.5095355 GHz 10.15 dam
L L J L L J

Date: 25.DEC 2017 17.04:49

Date: 25 DEC 2017 170510

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 25.50 cbm  Offset 550 b e RBW 300 khz RefLavel 25,50 dbm  OFfset 5.50 ob e RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
L MI[1] 17.76 dbm)| MI[1] 17.27 dBm
20 L7 P 2.5341610 GHz 20 A N 2.5323030 GHZ]
. > i i SR 9.050940051 MHz 04 ! R TV 9.010989011 MHz
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CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534161 GHz 17.76 dam ML 2.532303 GHz 17.27 dam
T1 1 2,5304845 GHz 10.48 dBm Oce Bw 9.050943051 MHz T1 L 2,5304645 GHz 11.39 dBm Oce Bw 9.010969011 MHz
T2 1 2,5395355 GHz 11.55 dam T2 1 25394755 GHz 10.21 dam
- — -
L L J L L J

Date: 25.DEC 2017 17.14:03

Date: 25 DEC 2017 17.13.41

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 25.50 dém  Offset 550 db & RBW 300 kHz Ref Level 2550 dém  Offset 5.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126 us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.49 dém| mili] 16.47 dBm|
20 P - 2.5644810 GHZ| 2 = _ 2.5660790 GHz
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-60 df -60 di
70 d 70 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2564481 GHz 17.43 dBm ML 2.566079 GHz 16.47 dBm
T1 1 2.5605245 GHz 10.58 dBm Oce Bw 9.010985011 MHz T1 1 2.5605045 GHz 9.57 dém Oce Bw 8.991008991 MH2z
T2 1 25605355 GHz 11.81 dBm T2 1 2.5604955 GHz 10.32 dBm
L L J L JL J

Date: 25.DEC.2017 17.14:24

Cate: 25 DEC 2017 17.14.45
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o a0, FCC RF Test Report

Report No. : FG7D2201B

LTE Band 7

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 25.50 cbm  Offset 550 b e RBW 300 khz RefLavel 25,50 dbm  OFfset 5.50 ob e RBW 300 kHz
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Spectrum
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Ref Level 25,50 cbm  Offset 550 0B w RBW 1 MHZ Reflavel 25,50 dbm  OFfset G.50 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
Wi[1] 18.58 dBm) [T ™M1[1] 17.04 dBm)
20 N B B e Y 2.5139560 GHz 20 B S e 2.5098400 GHz
- Occ B 18221776222 MHz 10 Occ B - 18.261738262 MHz
/ \ /
/
[ ¥ 0 d
\
. \ . [ \
-10d -10 , T
. SN . » / \
|20 B e e
-an 30
-40 df -40 di
-50 -50
-60 o -60 di
-70 df =70 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.513956 GHz 18.58 dam ML 2,50984 GHz 17.84 dam
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T1 1 25508492 GHz 11.46 dBm Oce Bw 18.381618382 MHz T1 1 2.5508092 GHz 11.00 dém Oce Bw 18.46153B462 MHZ
T2 1 25602308 GHz 12.71 dBm T2 1 2.5602707 GHz 10.35 dBm
L L J L JL J

Date: 25.DEC.2017 17.47.45

Cate: 25 DEC. 2017 17.48.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 AB9 of A143
Report Issued Date : Feb. 12,2018
Report Version Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Spe n c%:

Ref Level 23.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100

Date: 26.DEC.2017 09:01:11

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m . | SPURIRHECHBEKSBS aaks
Line _$PURIOUS INE_ABS PABS f\ Line 'I—'II“I DUS_LINE_ABS PASS
10 dem {" \ 10dBm / 1
0 dBm — 0.dBm ) i
-10 dBm + ! -10 dem 1
| SPURIOUS_LINE_ABS_ } VA f f
-20 dBm i /‘ - -20 defn i
-30 dam 7 ,; \ -30 dgm—
™
J J N y \ o S
natf -y
-40 dBm o L 40 HBm —
ﬂ,w /\/ ey o o,

50 dBm e -50 dBm e
T e el e
-60 dém -60 dBm
-70 d8m 70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz || start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -29.07 dém 1,908 GHz 1.910 GHz 100.000 kHz 1,90074 GHz 21.05 dbm -5.05 dg

1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -22.02 dém 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -21.17 dBm -8.17 dB

1.850 GHz 1.852 GHz 100.000 kHz 1.85023 GHz 21.02 dém 1.911 GHz 1.920 GHz 1.000 MHz 1.91100 GHz -30.10 dBm -17.10 dB

Il N T w

Date: 26 DEC.2017 09:10:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 09.03.27

ﬁ m o
Spectrum :%:‘ Sp n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS IirllF! SPURIOUS _LINE_ABS. PASES
10 dBm f’“““‘ 10 e "‘\
|
|
0 dem ,H \ 0 dem: \
10 dBm J -10 dgm -
| SPURIOUS_LINE_ABS_ | |
-20 d8m I L 20 gbm J‘
30 dem "'F“h 30 dem
/] g Y
e [t e
-40 dBm e et W -40 dBm ”""]L ‘\w«.n._w
st L
™ a
50 dem — 50 dem T v
st iy - U TS
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -20.90 dém -7.80 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00883 GHz 12.06 dBm -17.04 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -28.54 dBm -15.54 8 1,910 GHz 1.911 GHz 20,000 kHz 191000 GHz -29.07 dBm -16.07 dB
1,850 GHz 1,852 GHz 100,000 kHz 185025 GHz 12.64 dBm -17.36 dB 1.011 CHz 1950 GH2 1.00D MHz 161100 GHz 20,79 dBm 779dn
I J1 £

Date: 26.DEC.2017 09:13:05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A70 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26.DEC.2017 09.04:35

o
Spectrum | sp n v
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 d&m  Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEIKA8S AP
Line _$PURIOUS INE_ABS PABS ﬂ Line 'Pllﬁ] IS_LINE_ABS PASS
10 dem ( \ 10 dBm K ¥
0 dBm : \ 0 dBm { ‘I
[
-10 dBm -10 dem -
| SPURIOUS_LINE_ABS_ \ }
20 dam {"\\ 20 e \» H
-30 dBm o ¥ fJ -30 dejm-}
. kT e
et e e
LN /P\/ \ M "
50 dem -50 dBm e =
IS We——— v " T iy N B e
-60 dém -60 dBm
70 dam 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz || start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALl Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -31.64 dém .64 d& 1,908 GHz 1.910 GHz 100.000 kHz 1,90073 GHz 19.03 dBm -10.57 dB
1.845 Ghz 1.850 GHz 20.000 kiz 1.84999 GHz -23.59 dém -10.59.d8 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -24.26 dBm -11.26 dB
1,850 GHz 1,852 GHz 100,000 kHz 185027 GHz 19.14 dBm -10.86 dB 1.011 CHz 1.690 GH2 1.00D MHz 161102 GHz 3356 dBm ~50.60 dB
- ——
i | L il (| ™)
Dete: 26.0EC.2017 08:0219 Date: 26.DEC.2017 09:11:57
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem : . 10 dBny T
A
0 dam {f l! 0 demy \
-10 dBm f § -10 dl%m T
| SPURIOUS_LINE_ABS_ | \ | \
-20 d8m T 20 dpm L
30 dem i #! J LW "30 dBm L M, e
" h |
-40 dem s aal -40 dBm [y i
e v v e
e e,
50 dem T -50 dBm b
B A S -
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[Start 1.908 GHz 3003 pts Stop 1,92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -23.87 dém -10.67 d& 1,908 GHz 1.910 GHz 100.000 kHz 1,90018 GHz 11.73 dBm -18.27 dB
1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -29.61 dém -16.61d8 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -29.82 dBm -16.82 dB
1,850 GHz 1,852 GHz 100,000 kHz 185083 GHz 11.58 dBm -18.42 dB 1.011 CHz 1.690 GH2 1.00D MHz 161102 GHz 53 04 dBm Z10.04 d&
Il N T w

Date: 26.DEC.2017 09:14:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A71 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/

3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 23.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100

Date: 26.DEC.2017 0917-55

@1 AvgPwr @1 AvgPwr
20 dbiniFhack m m | SPURIRHECHBEKABS FTAE
Line SPURIOUS INE_ABS PABS /\‘ Line SPURIOUS, E_ABS PASS
10 dem ( 10 dBm ‘
0 dem I 0 dem j |
-10 dBm 3 -10 dem
| SPURIOUS_LINE_ABS_ 1 l ["\ M I|'
20 derm [ \ {‘ 2}' dem ”f
-30 dem - w”‘w 7 il .ﬂ\ T -30, dBm Jﬂ i ‘-\ ;Wﬁﬂﬂ
-
40 dBm. o .'/ M] | "Wf( | | a0 bprm—l lwv A FM \ -
ﬂ" ) Lw// W \.J MHWWMW‘“‘*\
50 dem T ' -50 dBm Y]
50 dBm 60 dBm
70 dam 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84794 GHz -26.50 dém -13.50 d& 1,907 GHz 1.910 GHz 100.000 kHz 1,90079 GHz 20.89 dbm -0.11 dg
1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz -20.01 dém 7.01de 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -19.24 dBm -6.24 dB
1,850 GHz 1,853 GHz 100,000 kHz 185027 GHz 20.48 dem -9.52 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91192 GHz 26,30 dBm Ti5.30 d8
- ——
i | L il (| ™)

Date: 26 DEC.2017 09:27:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 09.20:10

ﬁ m o
Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS ks
Line _$PURIOUS INE_ABS PABS SPURIOUS_LINE_ABS PASES
10 dem \
0 dem -
-10 dBm E
| SPURIOUS_LINE_ABS_ f ]|
-20 dBm — 20 dem
o o J l """‘”WWW
30 dem -30 dBm
e, y L
-40 dam e 40 dBm o
P | Aty rrinsy, |
Bm -50 dBm e
I At C
-60 dBm -60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -21.71 dém -8.71d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00798 GHz .01 dBm -21.00 d&
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -29.02 dém -16.02 68 1.910 GHz 1.911 GHz 30,000 kHz 1,91000 GHz -29.22 dBm -16.22 dB
1,850 GHz 1,853 GHz 100,000 kHz 185172 GHz 8,86 deém -21.14 dB 1.011 CHz 1.690 GH2 1,000 Miz 161101 GHz 23.94 dBm Zi0.94 B
I X i -

Date: 26.DEC.2017 09:29:48

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A72 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 23.00 dBm
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

Date: 26.DEC.2017 091902

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS FTAE
Line _$PURIOUS INE_ABS PABS JH\ Line _$PURIOUS_JTNE_ABS, PASS
10 dBm f 10 dém !
|
0 dBm I 0.dBm —
|
-10 dBm -10 deém I‘
| SPURIOUS_LINE_ABS_ \ /
-20 dBm ’I \L ffﬁ\ ;leBrr 'J
|
f | \ il f!
-30 dem 3d dem
, 1
e 1 o T T T T e,
-40 dBm - : -40lgBm———f
N S e wtef| 47 \ s,
50 dem — 50 dBm tecthriny
S Kk ai o
-60 dém -60 dBm
-70 d8m 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALl Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84786 GHz -31.01 dém -18.01 dé 1,907 GHz 1.910 GHz 100.000 kHz 1,90077 GHz 19.09 dBm -10.92 dB
1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz -22.43 dém -9.43d8 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -22.72 dBm -9.72 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85023 GHz 19.11 dém -10.89 dB 1.011 CHz 1.690 GH2 1.000 MH2 1,919 GHz -30.86 dBm -17.96 db
- ——
i | L il (| ™)

Date: 26 DEC.2017 09:28:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 09.21:18

Spectrum = Spe n
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dgm
[T LS .
0 dm [/‘A W\] dem ‘1\"
-10 dam 10 dBm 4
| SPURIOUS_LINE_ABS_ { i
-20 dBm — [ 20 dem
-30 dam MT.M’ TLM—N} 0 b L MW o,
; ] T
40 dam g 40 dBm -,
PRV bt .
e el S0 dem [
_ E \ T
[t o
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184895 GHz -20.91 dém -7.81d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00766 GHz 7.96 dbm -22.04 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -29.72 dBm -16.72 08 1.910 GHz 1.911 GHz 30,000 kHz 1,91000 GHz -30.06 dBm -17.06 dB
1,850 GHz 1,853 GHz 100,000 kHz 185222 GHz 7,81 dém -22.19 dB 1.011 CHz 1950 GH2 1,000 Miz 161107 GHz 29,94 dBm 504 dn
I X i -

Date: 26.DEC.2017 09:30:56

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A73 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/

5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 23.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100

Date: 26.DEC.2017 09-34:38

@1 AvgPwr (@1 cvgPwr
20 dbiiGhack m n L SPURIAHIECHBEABS Y RAES
Line _$PURIOUS INE_ABS PABS [ Line _$PURIOUS_LINE_ABS, \ PASS
10 dém ‘ 10 dem \
0 dém {j 0 dBm T
-10 dBm - -10 dBm i ll
| SPURIOUS_LINE_ABS_ ’ \| ﬂ [1 ] T
-20 dBm r 1 { — |[| 54 dem
| 4 i
-30 dam rr,,‘?".‘ \ - il - !‘ 30|dem ﬂ y T
Phospmtirbya,
P [ N AT Pl ST
. o~
40 dem JJ Whmd \w“ 40 HBm _,(J Rt ¥ \_ 1
=0 d8 ! gl s0 d:}r‘@“'k" > o
Ny prrirmen AT ' A TS W LN
-50 dBm -60 dBm
-70 dam -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz ||[[Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84588 GHz -25.87 d&m -12.87 d8 1,805 GHz 1.810 GHz 100.000 kHz 1.50964 GHz 20.66 dBm -9.34 db
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -22.96 dBm -9.96 d& 1.910 GHz 1.911 GHz 50,000 kHz 1.91000 GHz -22.79 dBm -9.79 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,85036 GHz 20.64 dBm -9.36 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91403 GHz -26.59 dBm -13.59 dB
- ——
il | [ | il [1 [

Date: 26 DEC.2017 09:44:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 09.36.53

ﬁ m o
Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
NMW\-W-\WJ’“\-\' A S oY
0 dm f CJUBI‘H '\
-10 dBm g 10 dem
| SPURIOUS_LINE_ABS_ I \ ]
20 dem v - 20 dem &
+ [
il y ]. Pt
30 dem Mw 7 -30 dBm o
B osnocnt] ity
40 dam L 40 dBm e
[—— WW“M
50 dBm 50 dBm
[
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184899 GHz -22.75 dém -9.75 d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00734 GHz .74 dBm -23.26 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -29.36 dBm -16.36 8 1,910 GHz 1.911 GHz 50,000 kHz 191000 GHz -29.89 dBm -16.99 dB
1,850 GHz 1,855 GHz 100,000 kHz 185272 GHz £.46 dém -23.54 dB 1.011 CHz 1950 GH2 1.00D Mz 161108 GHz 2579 dBm Si2 77 dB
I X i -

Date: 26.DEC.2017 09.46:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A74 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 26.DEC.2017 093546

Date: 26 DEC.2017 09:45:24

@1 AvgPwr (@1 avgPwr
20 dbmi Gk 5 | SPUBIAWEGHBEKASS Ty
Line SPURIOUS INE_ABS PABS m‘ Line SPURIOUS, INE_ABS PASS
10 dém | 10 dem ]
0 dem j 0 dBm Y
-10 dem I -10 dBm 1
| SPURIOUS_LINE_ABS_ J ‘I\ N J
-20 dBm j ,\ - -0 dem \
-30 dem i "I K \ 20/dBm F'\ ﬂf
-40 dBm Mww J.J \L‘p “ r \L 40 Hem | \ i \ g MW*W'n\
St ] b Lol ol A e TN \
50 de b B 50 dpfieladt” 4
it [ SN W TN
-0 dem -60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  aLi Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184601 GHz -31.61 dém 8.81 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00066 GHz 16.08 dBm -11.02 d&
1849 GHz 1.850 GHz 50.000 khz 1.84899 GHz -23.25 dBm -10.25 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -23.42 dBm -10.42 dB
1.850 GHz 1.855 GHz 100,000 kHz 1.85031 GHz 18.61 dBm -11.19 d& 1811 aHe 820 ons 000 M 191421 chs ~31.72 dbm 1672 B
- —
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 09:38.01

Date: 26.DEC.2017 09:.47:39

Spectrum = Spe n
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
s nﬁwqumﬁ ﬂwaﬁ—-w‘wwmv‘»‘\
0 dém i W dem \
-10 dBm | - 10 dem i
| SPURIOUS_LINE_ABS_ J k |\
-20 dBm > | 120 dem
30 dem Lt -30 dBm e
e r [t
-40 dam a 40 dBm
e ah
S e %M
50 dBm 50 dBm
M*-n-
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -22.25 dém -9.25 d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00536 GHz .21 dBm -23.79 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -30.03 dém -17.03 8 1,910 GHz 1.911 GHz 50,000 kHz 1,91000 GHz -31.21 dBm -18.21 dB
1,850 GHz 1,855 GHz 100,000 kHz 185394 GHz 5,32 dém -24.67 dB 1.011 CHz 1950 GH2 1.00D Mz 161107 GHz 25.92 dBm 1292 B
I X i -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number

1 A75 of A143

Report Issued Date : Feb. 12,2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23.00 dBm
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

@1 AvogPwr (@1 cvgPwr
20 deiitdhack m . | SPURIRHE CHEEKABS AR
Line _$PURIOUS_} INE_ABS PABS ,\ Line _$PURIOUS_LINE_ABS, PASS F|
10 dBm ( \ 10 dBém TT
0 dBm 1 0 dBm i l
| [
-10 dam J 'l

|_SPURIOUS

-10 dBm

-2 ]dBn‘

A

.’5‘!'_7

- u*:lsrr

Date: 26.DEC.2017 09:51:21

-#0 dBm h i
e v T Y o "4 b
Wi -~ ~ed 1L | [ e [ \ /1
o Lo
‘M‘"’W ST S e P B g . Pv s e Rl -
-50 dBm -60 dBm
-70 dBm -70 dem:
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84183 GHz -24.87 d&m 1.500 GHz 1.810 GHz 100.000 kHz 1.50540 GHz 20.30 dBm -9.70 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84558 GHz -33.09 dBm 1,910 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -31.56 dBm -13.56 dB
1.850 GHz 1.860 GHz 100.000 kHz 185058 GHz 20.59 dBm 1.511 GHz 1.920 GHz 1.000 MHz 1.91101 GHz -33.24 dbm -20.24 db
- ——
Il L j ( £

Date: 26 DEC.2017 10:00:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum (|| See n v
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od e AN s\ e AP s Py o WWJMJ"\.- I AR TR B Py
{ e !
-10 dBm - -1jp dem: T
| SPURIOUS_LINE_ABS_ ‘ \ l
-20 dBm I 30 dem
P Ka o L\
30 dem 30 dBm .
——— A T ——
\ .%MWM
m 40 dBm - o
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |'Start 1.9 GHz 3003 pts Stop 1,92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84877 GHz -25.97 d&m -12.97 dé 1,000 GHz 1.210 GHz 100.000 kHz 1.00454 GHz 4.17 dém -25.93 db
1.849 GHz 1.850 GHz 100.000 kHz 1.84858 GHz -32.07 dBm -19.07 dB 1.910 GHz 1.911 GHz 100,000 kHz 191001 GHz -33.35 dBm -20.35 dB
1,850 GHz 1,850 GHz 100,000 kHz 185810 GHz 3,55 dem -26.45 dB 1.011 CHz 1.690 GH2 1.000 MH2 191111 GHz 20.86 dBm -16.86 dB
i i (| )
Date: 26.DEG.2017 09:53 37 Date: 26.DEC.2017 10.08:15
Sporton International (Kunshan) Inc. Page Number 1 A76 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Report Issued Date : Feb. 12,2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26,DEC.2017 095229

o
Spectrum | sp n v
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 d&m  Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiniFhack 5 | SPURIRHECHBEKABS AP
Line _$PURIOUS INE_ABS PABS (AI Line _$PURIOUS_LINE_ABS, PASS r\
10 dém { \\ 10dem f
0 dBm 1 0 dm \
[l /]
-10 dBm \ -10 dem 0
| SPURIOUS_LINE_ABS_ { \ ﬂ / 1{
20 dam L L 2 idBrr J |
|| i
30 de i I t 4 Ao pem il fj 1
a4 \ 1 | ﬂ J k o ber }| A W Ay
Iy u ) W [ ! If \ \N\x" i \u-l M
/[ e | p [ f \
- i ! PULY Willlso atm niA ol
R e P A O W Py W |
-60 dém -60 dBm
70 dam 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84183 GHz -28.20 dém 5.20 d& 1,900 GHz 1.910 GHz 100.000 kHz 1,90042 GHz 19,00 dBm -11.00 dé
1.845 Ghz 1.850 GHz 100,000 kHz 1.84999 GHz -33.10 dém -20.10 d8 1.910 GHz 1.911 GHz 100,000 kHz 191000 GHz -32.41 dBm -19.41 dB
1,850 GHz 1,850 GHz 100,000 kHz 185061 GHz 18.79 dBm -11.21 dB 1.011 CHz 1.690 GH2 1.000 MH2 191117 GHz 35.18 dBm 55,16 dB
- ——
i | L il (| ™)

Date: 26 DEC.2017 10:46:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum (|| See n v
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m EIRHE CHYEKABS ks
Line _$PURIOUS INE_ABS PABS SPURIOUS _LINE_ABS PASES
10 dem
0 dBm p L et I e e U . 0 rﬁ‘"‘“’ it T e AT e Ao R .
|
-10 dBm 'F \‘ -10 dem I
| SPURIOUS_LINE_ABS_ f 1 |
-20 dBm fl ,\ 40 dBm \
30 dem e WP e - 41 [[1£20 dem 3 »
Mw L‘/u ) [ | MM—W
] -40 dBm \‘E.- b,
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |'Start 1.9 GHz 3003 pts Stop 1,92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -25.74 dém -12.74 dé 1.900 GHz 1.910 GHz 100.000 kHz 1.90555 GHz 3.24 dBm -26.76 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84897 GHz -32.62 dBm -19.62 d 1.910 GHz 1.911 GHz 100,000 kHz 191001 GHz -34.01 dBm -21.01 dB
1,850 GHz 1,850 GHz 100,000 kHz 185517 GHz 2,59 dem -27.41 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91104 GHz 20.65 dBm -16.65 dB
i i (| )
Date: 26.DEC.2017 09:54.45 Dete: 26.DEC.2017 10.04:23
Sporton International (Kunshan) Inc. Page Number 1 A77 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Report Issued Date : Feb. 12,2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26.DEC.2017 10:08:04

Date: 26 DEC.2017 10:17:42

o
Spectrum =] sp n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 d&m  Offset 5.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiniFhack AABE T | SPURIRHECHBEKABS FTAE
Line _$PURIOUS INE_ABS PA -‘-H Line _$PURIOUS_LINE_ABS, PASS \
10 dem / l 10 dBm i \
0 dBm ] ! 0 dBm Il \
-10 dBm | -10 dem 1
| SPURIOUS_LINE_ABS_ f" k\ f\ f | 1
20 dBm { \ i l 20 Hem HJ u"
-30 dem . T # \ -3ap fem \ f
-40 dBm - L . ’ - m !MM"-
v S i ] ™
! | { | | et \
50 dBm - - 1 . 0 d&m + T —
|’ r Y
o’ Mrsgnnd \\,.M,,.MA__»\MJ.,YWW\J Vs g an AW M..JW»«J N -
-60 dém -60 dBm
70 dam 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -33.18 dém 1,695 GHz 1.910 GHz 100.000 kHz 1,90018 GHz 20.20 dbm -0.60 d&
1.845 Ghz 1.850 GHz 150,000 khz 1.85000 GHz -28.63 dém 1.910 GHz 1.911 GHz 150,000 kHz 191000 GHz -29.05 dBm -16.05 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85086 GHz 20.63 dim 1.911 GHz 1.920 GHz 1.000 MHz 1.91103 GHz -33.83 dBm -20.83 dB
- ——
i | i (| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ [_] o
Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dém [ . \ 0 g Ay B
' \
-10 dBm f 71? dBm
| SPURIOUS_LINE_ABS_ | | \
-20 dBm ] i 20 dem \
-30 dBm el / R -0 dem
-40 dBm: -40 dBm Nt M‘“
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184893 GHz -28.57 dem -15.57 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00187 GHz 2,41 dBm -27.59 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84995 GHz -33.49 dBm -20.45 8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -34.85 dBm -21.95 dB
1,850 GHz 1,865 GHz 100,000 kHz 186258 GHz 1,73 dBm -28.27 dB 1.011 CHz 1950 GH2 1.00D Mz 81100 CHe 31,95 dBm 1RG5 B
I X i -
Date: 26.DEC.2017 101020 Date: 26.DEC.2017 10.19:58
Sporton International (Kunshan) Inc. Page Number : A78 of A143

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 26,DEC.2017 10:47-49

@1 AvgPwr (@1 avgPwr
20 dbiPiGhack R | SPURIRASCHBEKABS_ AAES -
Line _$PURIOUS_|INE_ABS PABS Line _§PURIOUS_LINE_ABS PASS ”
10 dem / ! 10 dBm ‘ \
0 dBm ; ﬂ 0 dBm f \
|
-10 dBm fH L -10 dem o
| SPURIOUS_LINE_ABS_ J \\ ﬂ 4 [
-20 dBm 1 \ﬂ J ‘ -2? Bm ,“‘ \
-30 dem I r j l -ap fiem \ /‘
-40 dBm ,MM \l 1 _sh dBm i
™ \ Y
[ _,w’/ e [ ; l pane™ - N‘\ /w\ \
50 dBm o P \.\h\m M) k_w U W{f’"\ 1y $0 dar fM/ T A et T
e M b e, LAY TP (PP e
50 dBm 60 dem
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.895 chz 3003 pis Stop 192 riz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.848 GHz 1.000 MHz 184885 GHz -35.00 d&m 2.60 d& 1.895 GHz 1.910 GHz 100.000 kHz 1.90314 GHz 19.44 dBm -10.56 dB

L1843 G2 1.850 GHz | 150.000 kiz 1.84998 GHz ~31.07 dom -18.07 48 1,810 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -30.29 dém -17.20 de

1,850 GHz 1,865 GHz 100,000 kHz 185085 GHz 18.48 dBm -11.52 dB 1.011 CHz 1950 GH2 1,000 Mz 191110 che ~35 30 dbm ~35.50 B

- ——
] [ ] i i Y

Date: 26.DEC.2017 10:18:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 10:11.28

Spectrum = Spe n
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dBm = ver 0 dem - a v v\
-10 dBm | ~\ -19 dem
| SPURIOUS_LINE_ABS_ ‘ l \
-20 dBm | 20 dem
| | \
-30 dem — u JJU dBm
Homnit
— i A N e
-40 dam -40 dBm = N\
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184895 GHz -28.87 dem -15.87 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00127 GHz 1.67 dbrm -28.33 dB
1.849 GHz 1.850 GHz 150,000 khz 1.85000 GHz -34.16 dBm -21.16 8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -36.21 dBm -23.21 dB
1,850 GHz 1,865 GHz 100,000 kHz 185504 GHz 0.81 dém -29.19 dB 1.011 CHz 1950 GH2 1.00D Mz 161122 GHz 30.82 dBm 1782 B
I X i -

Date: 26.DEC.2017 10:21:06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A79 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26,.DEC.2017 10:49:16

Spectrum  J# | n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbmi Gk - | SPUBIAWEGHBEKASS Ty
Line _$PURIOUS INE_ABS ‘ ﬂL!A 58 Line SPURIOUS_LINE_ABS. PASS ﬂ
10 dBm : J \ 10 dBm | \
0 dem {, \ 0 dBm } !
-10 dBm 4 -10 dem T
| SPURIOUS_LINE_ABS_ f ! n [ \
20 dem f‘ ! H 20 fiem —
\
-30 dem ' Y / ’I ﬂ -3d gBm il !
40dB /{%’j 4 ” L _4|l Bm ‘\ ;/ iﬁ‘k\h
i el ot ! A AN
L — e L o £ _E/n e | ’
{ . I f
“,\"'fw« m»’“”’ bnfortl SRR N Y WY I S PN AL O L-.-m
-0 dem 60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1,92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -34.78 dem 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 20.40 dBrm -9.60 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84355 Gz ~33.03 dém 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -31.27 dBm -18.27 dB
1.0°0 GHz 1.570 GHz 100.000 kHz 185109 GHz 20.22 dBm 1.911 GHz 1.920 GHz 1.000 MHz 1.91102 GHz -34.28 dBm -21.28 dB
- —
i . i 1 o

Date: 26 DEC.2017 10:34:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 10:27.03

ﬁ m o
Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem - 10 dém
0 dBm po e L 0 By s - o ,,\_w_'\
-10 dBm I \l —lt(d:rn
| SPURIOUS_LINE_ABS_ J \ l
-20 dBm r( ‘ -2 dem f
30 dem 7 . 3’4 dBm W
P » W e
-40 dam -40 dBm \\
50 dBm 50 dBm
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -30.45 dem -17.45 d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80060 GHz 1.31 dbm -28.69 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -35.17 dém -22.17 8 1.910 GHz 1.911 GHz 200.000 kHz 1,91000 GHz -36.12 dBm -23.12 dB
1,850 GHz 1,870 GHz 100,000 kHz 186302 GHz 1,31 dBm -28.69 dB 1.011 CHz 1950 GH2 1,000 Miz 161110 GHz 32.04 dBm 1004 B
I X i -

Date: 26.DEC.2017 10:36:42

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number : A80 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26,.DEC.2017 10:25:55

Spectrum =] sp n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack - | SPURIGIECHBEKABS VT
Line _$PURIOUS INE_ABS ‘ n}!A 58 Line _$PURIOUS_LINE_ABS, PASS “
10 dBm : “ 10 dBm ‘
0 dem } \ 0 dBm f I\
-10 dem | -10 dBm [
| SPURIOUS_LINE_ABS_ | \ ﬂl ﬁ h
20 dem HJ | T 20 pem {
| | i
-30 dem ! \ J " 7 -3q ¢gem (l\ [ A
-40 dem “"J T L -4 dem ! T ‘w%“
A w- | [ -
50 ddm o \ﬁhﬂ ! ¥ - Y 75 ;&F ;'l | L I . r*"\\
i AW T ] f J
et \wl il ‘!’V\/mmil\ﬂ\v\*\.r‘; \l O I G u.mf'j \'\, bl Nt M\JU\’V P e
-0 dem 60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz || start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -36.40 dem 3.40 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 19.63 dBm -10.37 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.84893 GHz -32.87 dam -19.87 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91001 GHz -31.85 dBm -18.85 de
1.850 GHz 1.870 GHz 100,000 kHz 1.85107 GHz 18.31 dBm -11.69 dB 1011 CHz 820 ons 1,000 Mz 191103 chs ~35.57 cbm 3507 b
- ——
)i | [ i 1 ™

Date: 26 DEC.2017 10:35:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 10:28:11

o
Spectrum (|| See n v
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem - 10 dém
0 dem = 7 = % 0 dgm. = = ~ e
T ST i e e ),H\ e Mvﬂ_kwhmm‘wl
-10 dBm ! -10 derm :
| SPURIOUS_LINE_ABS_ J \ \
-20 dBm ] h -2 dBm
| l
30 dBm —— r N 30 dBm -
\
" e 1 .
40 dBm 40 dBm \
50 dBm 50 dBm
-60 dBm -60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184861 GHz -30.52 dém -17.52 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80770 GHz 0.14 dBm -20.86 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84957 GHz -35.28 dém -22.28 8 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -36.53 dBm -23.53 dB
1,850 GHz 1,870 GHz 100,000 kHz 186204 GHz -0.15 dBm -30.15 dB 1.011 CHz 1950 GH2 1,000 Miz L a1106 CHe 31.99 dBm 16978
I X i -

Date: 26.DEC.2017 10:37:50

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

IHDT56XA5

Page Number : A81 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep

Spe

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr (@1 cvgPwr
20 dbiwidhack n - | SPURIGHIE CHYEKARS HARS
Line _§PURIOUS_|LINE_ABS PASS { \l Line _gPUS '\] IS_LINE_ABS, PARS
10 dBm — 10 dém } \
0 dém JI | 0 dBm
|1 { |
-10 dem - -10 dBm i
SPURIOUS_LINE_ABS_ [ \ ‘
-20 dBm I \ /. -20 dBF"\,‘ i
-30 dem ~ 7 \‘l -30 di \‘ : \
e A
-40 dBm Sl { i - a0 dpm Y } P,
T f; l"(r"/ T—
oo 4 A B
50 dam e v 50 dBm b .
- U ——— [ttt st e
-50 dBm -60 dBm
-70 dam -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70899 GHz -32.08 d&m 1.753 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 20.65 dBm -9.35 db

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -21.14 dBm 1,755 GHz 1.756 GHz 20.000 kHz 1.75501 GHz -21.20 dBm -8.20 dB

1.710 GHz 1.712 GHz 100.000 kHz 1.71026 GHz 20.95 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.75601 GHz -29.90 dbm -16.50 db

i I [| [ ]

Date: 26.DEC.2017 14:06:36

Date: 26 DEC.2017 14:08:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 11:02:35

Spectrum :%:‘ Sp n
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
T 2 x 10 B
10 dBm i y \
‘ |
0 dem { \ 0 def !
-10 dBm: L i -10 dim {
SPURIOUS_LINE_ABS_ { \ |
-20 dem f 20 dbm
f’...- l \ L “«A\
-30 dem ’)wr vi dBm
d e \
-40 dBm o -40 dem e s,
A =y
e oy, |
<50 dBm T -50 dem e
et A A i -
-60 dBm -60 dBm
70 dm 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -21.07 dém -6.07 d8 1.783 GHz 1.755 Ghz 100.000 kHz 1.75416 GHz 11.96 dBm -18.04 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -28.71 dém -15.71d8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -30.13 dBm -17.13 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71090 GHz 12.14 dBm -17.86 dB 1.756 GHz 1765 GH2 1.00D MHz 175801 GHz Z22.07 dBm 507 dn
I it w

Date: 26.DEC.2017 11:12:14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A82 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 26.DEC.2017 11:01:27

Date: 26 DEC.2017 14:08:08

Spectrum | n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGHE CHBEK®S VT
Line _$PURIOUS_|INE_ABS PAKS ”“ Line _pugliblis LINE_aBs PASS
10 dem [ \ 10 dBm / b
0 dBm f \ 0 dBm j ‘\
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ \ Jj
20 derm e 20 dem
t 4N Ny
-30 dem ! -30 defn-+
2 1f Y ] P
-40 dBm M o g | : '\Hf »“m d%n- ? \ b, e
" e, |
50 dem: -50 dem P
. I ey Vg \J L T W
50 dBm 60 dBm
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ]|l Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70896 GHz -34.48 dem 1.48 0B 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75472 GHz 16.65 dBm -11.15 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~24.96 dim -11.86 do 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -24.36 dBm -11.36 de
1,710 GHz 1.712 GHz 100,000 kHz 1,71023 GHz 18.82 dBm -11.18 dB 1756 CH2 1768 GH2 1,000 Mz 1 7600 Chs ~32.60 cbm 1560 b
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 11.03.43

Date: 26.DEC.2017 11:13:22

Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem e 10 dem \
0 dem (r \ 0 dem \
-10 dBm: ‘ -10 dgm T
SPURIOUS_LINE ABS_ | ]|
-20 dBm ‘f \k 20 :IFn- L
30 dBm b  sivoem [ L,
.\,.»"‘w ,,a""/ 1\.. o
-40 dam e -40 dBm - T
e v Y frtogy,
50 dem ! 50 de M,
s R C— SRS NEp—
-60 dBm -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170895 GHz -23,54 dem -10.54 d 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75391 GHz 10.64 dBm -19.16 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -30.57 dém -17.57 8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -30.98 dBm -17.98 dB
1,710 GHz 1.712 GHz 100,000 kHz 171074 GHz 11.33 dBm -18.67 dB 1.766 CHz 1768 GH2 1.00D MHz 175611 oHe 94.48 dBm Ci14a B
I X i w

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number

Report Version : Rev. 01

1 A83 of A143
Report Issued Date : Feb. 12,2018

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4/ 3MHz /| QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum | n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 d&m  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 dvgPwr
20 dbiniFhack 5 r | SPURIRHECHBEKABS AP
Line _$PURIOUS INE_ABS PABS ’ Line _$PURIOUS E_ABS PASS
10 dBm 10 dBm
1
0 dem / 0 dBm i !
-10 dém ‘ -10 dBm ‘
SPURIOUS_LINE_ABS_ 1 \ f
-20 dem ! ‘]n ¥ dem ;‘ [
I
-30 dBm | I\ }-3 dm—t 3
/ \ L
el [ WL T T T
-40 dBm Lia ,FJJ.*# = M'\:/ t -a0lgm \W — A R
P Vi e ™ . T
-50 dam 4 50 dBm
o — el [T "
-60 dém -60 dBm
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70787 GHz -31.15 dém -18.15 d 1,752 GHz 1.755 GHz 100.000 kHz 1,75476 GHz 20.64 dbm -0.16 dg
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -18.50 dém -5.90 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -19.08 dBm -6.08 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71026 GHz 20.91 dém -9.09 dB 1.756 GHz 1765 GH2 1.000 MH2 175747 GHz 58,49 dBm 3645 dB
i | L il (| ™)
Date: 26.DEC.2017 11:2219 Date: 26.DEC.2017 11:31:58
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum =
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 | SPURIMECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm - o 10,dBm =
f
w M
0 dam J[ ; dem T
-10 dam I -10 dBm E
SPURIOUS_LINE_ABS_ [ \
-20 dBm 20 dBm
[ E— oo sids,
Pl M,
-30 dem -30 dBm
pa T
WMW 'u"“m.
-40 dBm -40 dBm e
I i ettt
e A hi, )
-50 dBm b
-60 dBm -60 dBm
70 dm 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz [|[start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170896 GHz -22.93 dém -9.93 d8 1,752 GHz 1.755 GHz 100.000 kHz 1.75368 GHz 5.76 dBm -21.24 dB
1.708 Ghz 1.710 GHz 30.000 kiz 1.71000 GHz -29.10 dém -16.10.d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -29.33 dBm -16.33 dB
1.710 GHz 1.713 GHz 100,000 kHz 171172 GHz 8.96 dBm -21.04 dB 1.756 GHz 1765 GH2 1.000 MH2 175807 GHz 5357 dBm 1027 8
Il i 1 >
Date: 26.DEC.2017 11.24.39 Date: 26.DEC.2017 11:34:14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A84 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum %

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

SGL Count 100/100

Ref Level 2300 dém Offset 5.00 dg

Mode Auto Sweep

Date: 26.DEC.2017 14:10:55

@1 AvgPwr @1 AvgPwr
20 dbiniFhack m | SPURIRHECHBEKABS FTAE
Line _$PURIOUS INE_ABS PABS r'w Line _$PURIOUS ']\\I— ABS PASS
10 dém f 10 dBm t
0 dBm [‘ 0 dem 1 \
|
-10 dBm -10 dem
SPURIOUS_LINE_ABS_ I |L )
20 dam f ‘\ dem i
/
| il i
30 dem ad dem
|
\ / | gy M
-40 dBm e J b\\mﬁ | \I -40|dBm—] k\m e .'l""\‘
§ -
S0 d8 ] al / W ‘ so 1 \. Pk, I J.W.l
50 dBm so R
- -y " e
-60 dém -60 dBm
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -37.07 dém -24.07 dé 1,752 GHz 1.755 GHz 100.000 kHz 1.75473 GHz 19,33 dBm -10.67 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -22.51 dém -9.51d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -21.41 dBm -8.41 db
1,710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 18.77 dBm -11.23 dB 1.766 CHz 1765 GH2 1.000 MH2 1.75732 GHz 31.40 cBm Ti6.40 dB
i | L il (| ™)

Date: 26.DEC.2017 11:33:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 26.DEC.2017 11.25.44

Spectrum = Spectrum =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
J{n‘ ” pirPhvagn, e inting,
|
0 dem ( (16 cem I
10 dom 10 dem .
SPURIOUS_LINE ABS_ I \
-20 dBm 20 dem
L
o W,«T J 1 —
-30 dam —= sl -30 dem ’W%
_‘M,.,;#'-"“‘I me""‘f .‘\ Pt
-40 d&m S -40 dBm =
Joathant™ S
Lgpasrietme®t B LT
AR L 50 dBm il T -
o]

-60 dBm -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz || start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

1.700 Gz 1.709 GHz 1.000 MHz 170900 GHz -21,94 dém -8.04 db 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75388 GHz 7.83 dbm -22.17 dB

1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz ~29.82 dém -16.82 d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -30.27 dBm -17.27 de

1,710 GHz 1.713 GHz 100,000 kHz 171232 GHz 8,31 dém -21.69 d& 1756 CH2 1768 GH2 1,000 Mz 75607 CHe ~23.12 dbm i0'12°db,

I J1 L i

Date: 26.DEC.2017 11:35:22

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XA5

Page Number 1 A85 of A143
Report Issued Date : Feb. 12,2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 26.DEC.2017 11:41:19

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 . | SPURIGIECHBEKABS " AP
Line _$PURIOUS INE_ABS PABS ‘ Line _$PURIOUS_LINE_ABS, \I PAES
|
10 dBm ! 10 dBm k
0 dem / 0 dBm i
-10 dém -10 dBm H
SPURIOUS_LINE_ABS_ ﬁ r
-20 dem { \ Al 0 dem .\
[
30 dem — - i 3cJ dem 4 ,J it
N S8 ] [ M A ] S
-0 dBm— M ; f } f H (|| -40 om —
71 AN, T T
5048 \ ai' 50 ittt Jie,
[ IR———— B ST E— )
-60 dem 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70632 GHz -31.93 dém -18.93 dé 1,750 GHz 1.755 GHz 100.000 kHz 1.75466 GHz 21.11 dbm -5.69 d&
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -22.41 dém 9.4lde 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -21.25 dBm -8.25 db
1.710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 20.64 dBm -9.36 dB 1.756 GHz 1768 GH2 1.00D Mz 175910 GHz 56 14 dBm Ti5.14 d
i | L il (| ™)
Date: 26.DEC.2017 141256 Date: 26.DEC.2017 11:48:41
Lowest Band Edge / Full RB Highest Band Edge / Full RB
{ ] o
Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
vt M.ﬂwmh\ N ——
0 dem fl t dem '\
10 dam | [l {10 cem
SPURIOUS_LINE_ABS_ f ’ \
-20 dem 20 dem
e | J l I breang,
-30 dem — -30 dBm
a1 ,—J \-u.. W"M
-40 dém p— -40 dBm ki
WP L [
.50 dem -50 dBm
-60 dém -60 dBm
70 dm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz J|[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170895 GHz -25.57 dém -12.57 dé 1,750 GHz 1.755 GHz 100.000 kHz 1,75136 GHz 6.64 dBm -23.36 db
1.708 Ghz 1.710 GHz 50.000 kiz 1.71000 GHz -29.58 dém -16.59 d8 1.755 GHz 1.756 GHz 50.000 kHz 175501 GHz -29.56 dBm -16.56 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71442 GHz 7.07 dém -22.93 dB 1.756 GHz 1768 GH2 1.00D Mz 175803 GHz 54 .96 dBm 21126 d8
Il i 1 >

Date: 26.DEC.2017 11:50:57

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XA5

Page Number

1 A86 of A143

Report Issued Date : Feb. 12,2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2201B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum %

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS FTAE
Line _$PURIOUS LINE ABS PABS r\ Line _SPURIOUS_LINE_ABS J-\ PABS
1
10 dBm / 10 dém t
0 dBm [ 0 dBm “l
-10 dBm : -10 dem
SPURIOUS_LINE_ABS_ f \ f \
-20 dBm [ -20 dBm f 1
P 4 /g
-30 dem ] L’ - "l 50 dem - |
/
‘ R
-40 dem e ) i U ol e i A M“""'*‘-—;...H
- — St ( A W 1
50 dem e, Mty ) | 0 e ™ " AT,
K — " ‘| - T
"y T A w W R P k i
50 dBm 60 dBm
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -36.63 dém 3.63 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75463 GHz 18.62 dBm -11.38 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -23.42 dm -10.42 8 1.755 GHz 1.756 GHz 50.000 kHz 175500 GHz -23.28 dBm -10.28 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 18.61 dBm -11.39 dB 1.766 CHz 1765 GH2 1.000 MH2 175605 GHz 36,14 cBm -23.14 dB
]—' [ | AX ‘"[ (| ]
Date: 26.DEC.2017 14:12:22 Date: 26.DEC.2017 11:48:49
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m o
Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 di Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 db Mode Auto Sweaep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m | SPURIHECHUEKABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
frnasts > Tt OSSN PRV Y
0 dem / } ofdem \
-10 dBm ) - !10 dem i
SPURIOUS_LINE ABS_ f \ |
20 dem | }m dBm i
_MWW'_ r ﬂ ada'y {a
30 dem o -30 dBm .
MM ;.-J M\"W
-40 dam b 40 dBm o
Ry A, A
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz J|[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70882 GHz -24.75 dém -11.75 dé 1.750 GHz 1.755 GHz 100.000 kHz 1.75409 GHz .77 dBm -24.23 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -30.85 dBm -17.85 8 1.755 GHz 1.756 GHz 50.000 kHz 175500 GHz -31.80 dBm -18.80 dB
1,710 GHz 1.715 GHz 100,000 kHz 171285 GHz 5,56 dem -24.44 dB 1.766 CHz 1765 GH2 1.000 MH2 178611 GHz 25,66 dBm -12.66 dB
i i (| )
Date: 26.DEC.2017 114227 Date: 26.DEC.2017 11:52:05
Sporton International (Kunshan) Inc. Page Number : A87 of A143
TEL : +86-512-57900158 Report Issued Date : Feb. 12,2018
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56XA5

Report Template No.: BU5-FGLTE Version 1.6





